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1. 5L HM (SPECIFCATIONS)

Pl G S AHE59
L YR L AC 220£20% V
1 Th % 5500
H MG T e K AR 3Nm
HL YRS 50H7,/60H7,
HIHLR R (r/min) #1500 CH I 1300~1400)
B 8%t 16%F. 324+ (HSMHEJE 6. 12, 2450)
A= B 9% 452, 5~6. 5mm A [AEAGO. 2. 5~6. Smm
AR~ 10~28mm
plkas TQX 1#16 (#14~#18)  TQXT#16 (#14~#20)
Bl NO. LHTALIH
The controller model AHE59
The power supply voltage AC 2204+20% V
The output power 550W
Low-speed maximum power frequency motor 3Nm
Power frequency 50HZ/60HZ
Sewing speed 51500 CE 1300~ 1400)

Number of stitches 841\ 168, 3241 (ERM#EJEW6. 12, 24%1)
Feed amount BERIIEAT2. 5~6. 5mm A [F]EAGO. 2. 5~6. Smm
Button size 10~28mm

Needle TQX 1#16 (#14~#18) TQX 7#16 (#14~#20)
Lubricating oil NO. 15 #lim
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2013k Z2 35 (INSTALLATION OF MACHINE HEAD)

al '

N ESRBOMBIG R L, REIENELBAE L, B EEZ20. B e. BRREE w4,
(Put rubber cushion @on the table , place the machine head on the rubber
cushion and fix it to the table using screws @, plain washers®and nuts4.)

3.5 (LUBRICATION)

(1) fENo. 1HFHLHIMA RO IFLAL . (BRI 1~270
(2) ¥ IE0RET, B2 I0L, 3 RN BE e A O MR 4 1.

(3) BRFIREE —IRMLEE 22 2% 5 N RN BB b T2 A s, ANERIE I . [FIREE
1 il 58 @ -t v
(1) Apply New Dwfrix 0il No. 1lto the components shown by the arrows .

(once or twice a week)
(2) Loosen connecting screw @, tilt the head backward and apply some grease

to driving worm grease 4and gear ® .

(3) Check , approximately once a week , that oil amount is sufficient to
reach the top of the oil felt placed inside the bed mounting Dbase .If the
amount of oil is insufficient, add an adequate amount of oil, At the time ,
also apply oil to crank rod@®.

-3-
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ANE=2EFHE (ATTACHING THE NEEDLE)

K FRAENLE A TQX 7#14

(D) A tLet B e 85T O, FE=NLEHHEML
Bt @KV % B THI AT -

(2) N OFF AT LI TRAL -

(3) FrENET I EIRL O,

% Use a standard needle ofTQX T#14
(1) Loosen sarew @.

(2) Insert needle @up into the
needle hole in the needle bar until
it comes in contact with the deepest
end of the needle hole.

(3) Tighten screw ®Ofirmlv.

5AMFEMZE Y (ATTACHING THE NEEDLE BAR GUARD)

(D friafleiRze, HiEEH T .

(2) FEHMHEBEOZRANE ZELBMT
[fl -

(3) HH[E e i 22 O[] & K .

(1) loosen screw®@and remone the
thread guide No. 2.

(2) Place needle bar guard @under
the thread guide No. 2.

(3) Fix the thread guideNo.2 and
needle bar guard ®together using
screw®.

6.4 NI EREHE (ATTACHING THE BUTTON TRAY ASSEMBLY)

AR OFEIENL T L, FHHEE

TE W 22 Q¥ B [H 52 >
Insert the posts of button tray® / %
in the hole on the right of the ?
machine sub-base and tighten each o
setscrew®. /

-4-
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7. L& ZE 45 (THREADING THE MACHINE )

W P T 12E47 52 2, AEEFLETRTIN ) 5 M4 Pa 2R R BEA, 44 HH 2960~ 70mm /e
% . (Thread the machine in order of ®tol8 as illustrated and pass the thread
through the needle eye from the front for 60 to 70 mm as you depress nipper

releasing knurted thumb nut A)

8.483k /7 (THREAD TENSION ADJUSTMENT)

S — 2R 5K T IR RE O A2 A AT H 5 5
(. ACRETA TIN5 AT

5 Rk A REE B @ R TR A T T 1
R, HakK I — &k IR £
s, MR RINLZ ., ARk, 4l )FELE
el HATIHE.
[ AT e S % sk IR B2 Jm . 2Rk AR
5, 1A BN 5K 714 55

Tension post No.1® is used to adjust the thread tension to sew on the
button and a relatively low tension will be enough. Tension post No.2
@is used to adjust the thread tension applied to the root of the button
sewing stitches.

This tension must be determined according to the type of thread , fabric
and thickness of the button and must be higher than that of tension post
No. 1®. turn the tension nuts clockwise to increase or counterclockwise
to reduce the thread tension .

-5-
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



9.2 AN FFHAE (ADJUSTMENT OF THE THREAD PULL -OFF LEVER)

T2 TR O, TR
22 J )t T AR LA, 1T

e MR 22 @, NJa LA 3T :/1@}
WG SN @ BEAT 4 . 4 45 9T e
W, R LR S AR T Sk (I FLH R

OB, A LR Y T G S SO ) .
RSN, R sk BB 3k 1 7L g @

g I, ISR AR, A

To adjust the thread pull-off lever®, insert a screwdriver through an opening
in the machine arm side cover (left), loosen screw @ and adjust the position
of nipper bar block (rear)®to the left or the right . If the end of the
thread is drawn from arrow hole A in the button after sewing ,change the
position of nipper bar block (rear)® to the left .Move the lever to the right
when the thread end comes out from arrow hole B .

1045858 (POSITION OF THE NEEDLE GUIDE )

TR R A, TIIBR20, KA shEr
SHRO, EPEHAIES A 2SO A BRI
. e o

#50.05~0. 1mm \ / P
Loosen screw® and provide a 0.05 to ® H s

0. lmm clearance between the needle o @ (
guide ® and the needle by moving
the needle guide ® to the left or 0.05-0.1 mm
the right when the needle is in the

lowest position .

11 WL FIZ5 4t 26 & (NEEDLE -TO-LOOPER RELATION)

-6-
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KA AT S fE a0 ik T I

(L &3 7 1M KshF5e, HETFE SR T A, AT 20 ResrmE)
(2) TOxIHLEFRS, A L2462, TOXTHLEM, H N R2%%14, EHFr L
LA HEET AT T i O T, ARG+ ERER 2O, IX BB LE B e B8 22 4513 N\ 215
T SEAT PO VAR . (e B EALED

(3) FFIA[EEMRLL5, #ahFi, HEMFORI2%—HRZIZL I T ZI BT AT T ufi b
O N iy

(4) FEICIRES, EEE I REXTHENLET O, ARG F7 5K ] R 225,

(5) FrinfEl e iRee7, o4 A) B IH % 80.01~0. Imm, 7647 502227,

% Adjust the needle-to—looper relation as follows :

(1) Depress the pedal fully forward , turn the needle driving pulley in the
normal sewing direction to bring down the needle bar to the lowest point of
its stroke and loosen screw®
(Adjusting the needle bar height )

(2) Adjust the height of the needle bar using top two lines engraved on the
needle bar for the TQxl needle and using the bottom two lines for the TQx7
needle .Align the upper line A with the bottom end face of needle bar bushing
(lower) ® and tighten screw @ in the way that needle clamp screw 4 rests in
the slot of the needle bar bushing (lower )

(3) Looper screws 5 and turn by hand the needle driving pully until lower
line B of two lines aligns with the bottom end face of needle bar bushing
(lower) ®

(4) By keeping the machine in this state ,align looper blade 6 with the
center of the needle and tighten screws 5

(5) Loosen screws 7 and provide a 0.0lto 0.1 mm clearance between the
looper and the needle .tighten screws7.

12\ NEBHEE (HEIGHT OF THE BUTTON CLAMP)

FEWTITALE , A0 O f 3 i A0 A7
JEBITN R @ E TR R FEA,L3TTE R HE Y
Imm.

The standard clearance A between the
bottom face of button clamp jaw lever
@ and the top face of feed plate @ is 9
mm for 1377E.Loosen screw ® and
adjust the height of button clamp
Ifting hook4.

-7-
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13. 3REF MR (ADJUSTMENT OF THE NIPPER )

08-12 mm |

BRER, JERE AR TR @ AR O FTAIBR % 90, 8~1. 2mm , ANiLAREH SR O RAENL L. i
WITER, IrEDERET O, Akt EEshiE 4.

Provide a 0.8 to 1.2 mm clearance between nipper ® and nipper block @ to
prevent the nipper from nipping the thread while stitching .Loosen screw ®
and move nipper bar block 4 to the left or the right .

14. EHEARVET (WORK PRESSING FORCE )

JEBIRIE 77, DAER SR EF 21 12
BRFR T S A B 77 34 59 AT @ F) 8 °

22 R 18] B 4-5mmis g it o (

:14 -5mm
The standard work pressing force is ® I
obtained by providing a 4 to 5 mm
clearance between the bottom face X [
of nut @ and the bottom end of the 4
screw of pressure adjusting bar®. —— -

15. FEHE A8 (ADJUSTMENT OF THE BUTTON CLAMP STOP LEVER)

FEWITHIRES, TFRBEEIRE20, H
ST I RAT @ T RAT I A @

EA B E B IEFALE . Ak
BHBHIHE, RIFITRIRLO,

Set the machine for stop -motion
state ,loosen clamp screw @Oplace a
button correctly in the sewing
position and adjust button clamp
stop lever @ to permit the button
properly to rest on button clamp
jaw levers @.tighten clamp screw ©
after determining the distance
between the left and right jaw
levers®

-8-
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16. PALREIBET R A E (TIMING OF THREAD TENSION RELEASE)

WL T MBI, TR, ARk iR, ML T R,
EAT b b 0BT i 2 AT ) S BN TA377E A 53~ 56mmbh bRk

R AR A R AE RIS, BE T a0 R

FPAABRIO, fEMRLZ TN EE k5K JiAT, AT OT MBS IAE, EMAT S AR, AR

J7 sy, AR .

% A S E Phenomenon Height of
LATEE BN ) 5 B AN it F A = — R neelflle bﬁr
2. WrITIY, ALEFHIRMTA R | RS A 1.when the stitch made on mgdfe :)a?
A 2P NP the wrong side of the| .
2255 T 28 s —
3 L H i 2] FAIC & workpiece is too loose; sl'lghtly
higher
Turn the needle driving pully as you draw oWhen the thread is | Vake the
the thread in the direction of the arrow as broken at the time of stop needle bar
illustrated abd you will find a piont at which -motion: slightly
the tension disc on the tension post No.2 higher
release the thread At this moment, the | Make the
standard distence from the top end of the 3.When the thread is | needle bar
needle bar to the top of the needle bar broken frequently slightly
bushing is 53 to 56 mm for T1377E .Perfom lower

the following adjustments especially when
the  undermentioned  troubles  occur
frequently.

Loosen nut @, insert the blade of a
screwdriver to the top slot of the tension post
No.2 and turn it in the direction of the arrow
to lower the needle bar ,(to reduce the said
distance ),and vice versa .Your adjustments
is required when following troubles are
fregently;

-9-
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17. YILkEE (AUTOMATIC THREAD TRIMMER)

K F3l T B )

JE T B i A B, D) R EHE AR
CHI D © FEF b @ A8 v T 1y 18] B b 14 A9
12.5mm. REEF|12.5mmAs, i1 R
a R EM R, JWEIGEZINL, EB
B, FFANIREEA (24N, AT SR B ERE
WRez5, AT IHE . R, IrRELE4
B, VR R U) 4R 4 Sk 6 8 ik A LR FF K

o

%Position of the moving knife e

When the machine stops in the state //0’ °
e

of “stop —motion” and its button #@af—-——-—*"

clamp assembly rests in the highest —-‘—”*—"—0

position , there must be a standard \r

clearance of 12.5mm between thread

trimming connecting link (front)®

and the end face of the slit in throat plate

@.this clearance is determined by gauge 3 () % En_m
which is stored in the accessory box ;tilt the C

head backwards ,remove the bed oil shield ,

Loosen two nuts 4 and adjust the clearance

by moving connecting screw 5in the axial
direction .When vyou tighten two nuts
4.ensure that joint 6stays in the horizontal

position .
e LI THFF 1423 5 v

B E R Q. HEBRL. 4y T/
B, 4B 5 I 2 UL RIR T
FF Lo B 52450 38 2 JE LR G 3 - — @
U4 B P S S 2y, AR B AT ’07%0
WS, FIBL26ty ST, © °
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(Electric control part)
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¥l E REgD
1.1 gk ER

Vo S B R ML Sk 1R % 0 F A Sk %2
i 2142 1) 4% S5 1O N 4 e b an B -
1 fis, SiEPEAFRWE -2 B,
ERLT, TER AR B,
B 1-2 Frw~. HEREL, HK
A kA2 TG 2R OLEDAT AL &

ST R @A JE R A Gk 4
@;®w%m%@0 BIE1-1 AHE 2542 5L

Connect the pedal and the nose ot the plug placed behind the controller
corresponding to the socket as shown in figure 1-1, the name of the socket as
shown in figure 1-2. Connection is good, please check whether the plug is
stuck. Example shown in figure 1-2. Connection is good, please check whether
the plug is stuck. LED lights and sensors socket; (2) the presser foot
electromagnet socket; The pedals socket.

BEFEOEY IOl 3. 5\,

¥ [ T Pecal |WmRENES| o Ofr| o -
==, || b | adiFs | Igim) -

: 3] Voo +5 00| S GND.
[EEE 4 Iqjﬂﬁ . =
; H0E|e 55

S
6 L I

B1-2 g 0 E X

/N, EREENAREREEN, BREELSEELELE, HAMH
BT ARTER! BT EORERREORREF KED, HEEKX
7S

ZﬁlﬁWhen using normal power plug is not in, please check whether the plug and
socket match, the direction of the needle insertion direction or whether it
is right! Light interface and sensor interfaces are 1 * 2, please pay

attention to distinguish.

-12 -
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1.2 ¥EEZ£54EH (Wiring and grounding )

IRE T R G eh TAE, A TRENR PR L, /=g

RAENAT AT, AR YR BEAC B A\ O 22 T SR . R R HEH
LN RE, ZHLIE ST RS EN R b, DURIEZ 2 ff
H, FEnTpr ik I E O

Must prepare system grounding engineering, please qualified electrical
engineering construction. Product power and put into use before, must ensure
that the power socket AC input is safe and reliable grounding. Grounding line
is yellow green line in the system, the ground please reliable connection to
the network security protection on the ground, to ensure the safe use, and
can prevent the abnormal situation.

AN, BT (S B B N T B Yk I B s
i, DABOR{ER % 4!

All power cables, signal lines, grounding line don’t pressed to by other
objects such as wiring or excessive distortion, to ensure the safety of use!

% 2 % ﬁ%ﬂfﬁﬁﬁ)ﬂﬁfﬁ (Chapter 2 operation panel instructions )
2.1 B/EMmMREE~EPH (The operation panel display)

RYE R G TARIRES, AR AR DR HOR Wos M T 22 2080, S M4, mi/ e
g E, LRI, (EE 0. BYZk. B a5 A . H-12 #4F Ok &6 BF 2h
S AT YN AL N Based on the system working

status, operation panel of the LCD panel
module will display the current sewing
i ™y  patterns, all kinds of parameters,
before/after solid seam Settings, as well
(™ = o= e e e e - as the presser foot, needle, thread, such
| [ as slow up seam LCD characters. H — 12
| I operation panel LCD screen function icon
Kf- —————— —J is displayed as shown below.

LN SWGQ

AlF) NN
\_][_] ltv]ivIty] s “L‘r’ &”&'mwngﬁ;ﬁu
] [©)(@)(e] | !k 8-8-8-8-8-88
1 f(‘) | | *' I '::?JZI'—]'WE i }Héé]{[@f’l _l_

E 11 y 1€ 14

Xb-

K2-1 H-12 %;Té{’lzﬁﬁﬁ)immﬁﬁﬁi Kl2-2 H-12 #AE AR & 2w BE s

-13-
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Z5| B EEEYAY =S| Bitr ik
1 7~ REIHIIAE 1 v 2En
2 BBEBBBS8 HEUBMERT 5 i See
3 ¥l B4 DI 6 = B EE
The index icon description The index | icon description
1 #* Soft start function 4 EE' Many pieces
o]
Count/parameter H Free seam
2 B8 . 5
BE8eEas values displayed
After trimming the AUTO Automatic
3 ¥l g 6 TEST
presser foot test
2.2 BAEHR SR BINRe A
FBS| s BFR ThaE#A

1PN REEAZSHRIAR, HFODED I —FREEFRFREI TERT. ), ETSHEREANRT
ye{Eki SSASIIEE, THASHRSHSIEERE.

LN Sl wTZH, REREES & ZENETEY, SR TEDREN, SPEHREADE.

[}

A0 |[o]| @l [e)|(]|[g) || &

BER | wrze seFererYl ErBEReRELE SR Tare, EeFDrerdes

8§+ TR, RN S HEDRN

16 5HER | AR, AZUHA 16 HHEELIRR
2EHH | HTMEE, RAEA 32 HHERR

BUR | #TiER, RABNTHERER

BEE ERQURRFARARNSTRE. WIMEHEASEIRERT, BN P REKSERILUE/MSHIE
balid HREN MR, .

-14 -
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2.2 Operation panel each key—press function description

Theserial | appearance | name Functional description
number
Key input parameters confirmed a key,
and backs up one level menu until the
Confirm and | sewing operator working condition. In
1 D Return key | addition, but also with other key
press at the same time Implement
composite function, can enter advanced
parameters and feature set.
Press the key, LCD screen icon
- bright, showed that the soft start,
2 F Soft start | effective click the icon to go out
again, show closed soft start
function.
Press the key, LCD screen icon is
= displayed*‘iﬂ, electromagnet presser
3 A"l Presser foot 1ift at the same time, press the
Foot Lift |button again, the LCD panel icon shows
no ¥l
Press the button, the system into 8
4 [9] 8 pin key needles sewing patterns
Press the button, the system into 16
5 [6] 16 pin key | needles sewing patterns
Press the button, the system into 32
6 @ 32 pin key | needles sewing patterns
Reset Press the button, the system
7 button automatically search for the origin
The speed |Long press can quickly adjust system.
of increase | Further into the parameters set
8 @ or decrease | pattern, through and the P key
@ in key combination mode switch can be set on
a few parameters.

-15-
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3 B RGSHKEUNA
3.1 BRRASHE

L kmlPle, gpREARSEE:
5. grennaAl e gAprdViegrzs s resrmeanns s
3. BEETRR, NELSMRESR, DIEITIEER.

SERT | SHE | JBE | SEHR BVE
100 100-800 200 |R4EERE
101 200-5000 1500 | HH#&HFE (ZRmERE)
102 2005000 | 3000 | ZB4EREE; HaREE BEE
104 200~800 200 | Reset [
108 100~800 400 | 1BEimssEE
13A 0:800 300 | EEtR3G }j}ﬂﬂ]?ﬁi)\f\tﬂ‘lﬂ o
13E 0800 5 JE FEI36E AT ZE IR ) [A]
L EIREEAL:
140 01 O 1o, Atk 1: #
) EMSEBIT R (0 RAZK, FE0 | _ x.
149 0-10 0 BT IR e
164 - G
165 XXXX WEH #E

TE: 16X S EERIEAUK I (A% (E
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Chapter 3 system parameter setup instructions

3.1 The technician parameter table

1. Long press El, can modify the technician parameter table;
2.Press the corresponding key®&/[F] and ™M JoriAland [Vkeys can choose

parameter number and change the corresponding parameter values;

3.Finally to press the key[], exit parameters setting mode, back to the

sewing pattern.

The serial Typical | Parameters to describe note
number range values

100 100-800 200 The sewing speed

101 900-5000 1500 The maximum speed limit on free
seam top speed (global) speed
Many pieces most high speed;

102 200-5000 3000 .
Automatic test speed

104 200-800 200 Reset speed

108 100-800 400 Sewing speed slow

13A 0-800 300 Pedal presser foot set the time Pedal
Presser foot 1ift the delay time | speed

paramet

13E 0-800 5 er
Electricity automatically find a

140 0/1 0 parking space: 0: don’t look for;
1: find a Used to
Presser foot slowly let go off (0| set

149 0-10 0 closed slowly, non-zero for slow
opening)

164 - password

165 XXXX Restore the factory Settings

Note: 16 x parameter operation is to be a long time holding down the key

about 3 to 5 seconds.

From the library of Superior Sewing Machine & Supply LLC - www.supsew.com
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3.2 RARSHEE

SRS | SHEHE | BEE | SEHR
244 0~800 100 | BEMIZEREA] (ms)
249 0~600 120 | BYZR )5 H 36 I BIFA AR R FF A 8] 100ms
24A 0~60 7 8EM R E
24B 0~60 15 165t &
24C 0~60 31 | 2%k E
24D 0/1 1 ¥ B3 B A1
24F 0/1 1 JERERE RBIEE, LEE
278 1~500 150 | ¥ P4 H J B [A]
279 1~100 3 6 K Jl chopping FF 18 B [H]
27A 1~100 5 6 K Jl chopping 2 A B [H]
27B 1~600 10 | ¥ EMchopping3% PR &)

3.2 System parameter table

1.Long hold keys Bl to electricity, enter the technician 1xx parameter
table ;

2.And then press the key Elnot to put at the same time, press theAl or
\Vikey, member can modify system parameter table 2xx;:

3.Press the corresponding key [A/Enumber and(¥)[7] change parameters, key
and key can modify:

4.Finally press the P buttonll, that is, save and exit parameters setting

mode and return to normal sewing patterns.

Parameter number range values | Parameters to describe
244 0~800 100 Put the presser foot delay time (ms)
249 0~600 120 Presser foot 1ift the hold time 100 ms
24A 0~60 7 8 needle set
924B 0~60 15 8 needle set
24C 0~60 31 8 needle set
24D 0/1 1 Automatic reset pin number when switching
94F o1 1 gziﬁin;he pedal 1is after parking, 1 for
278 1~500 150 Presser foot all output time
279 1~100 3 Presser foot chopping opening time
27A 1~100 5 Presser foot chopping closing time
27B 1~600 10 Presser foot chopping closing time

3.3 BIESHE
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STl ery, BaTNR, Tw \LrEs, RSESUST 4 Ss40290000.
grrmnAl Eea¥ 0 palNeoVeorssyss, nosmEINmE8sH;

—
-

2
3. BERTPR DEOIESETER,
SHRS | SEHR | SBERS | SHHk SE RS | SHHR
010 | &M% | 02 | ARER 027 ggﬁhﬁ@”
s ‘ Lk HEHH
011 IRy G 023 VIt AE 028 [y
013 ERRE 024 MU A 029 DSP# IR A5

020 BRERHE 025 FEAR SRR 030-037 | J7 2 i ARG
021 MLk 026 WLk AE 50 L SE BB

3.3 Monitoring parameter table

1.First press the keys, then press the key [ﬂ, can enter the monitor

model, parameters, 024 LCD screen display OocY0ao E”be default;

2.Press the key [‘: [EJand the corresponding numbe@ or key .[ﬁ,or key@

and key can select parameters, can real-time monitoring the corresponding
parameters;

3.Finally press the P button, that is, save and exit parameters setting
mode and return to normal sewing patterns.

Paramete | Parameters Parameter | Parameters to Parameter | Parameters
r number | to describe number describe number to
describe
010 Pin 'number 029 Phase current 097 T?tal run
counting time
Remember The initial Voltage
011 the number 023 point of 028 sampling
values
Hall state Mechanical DSP
013 024 point of view 029 version
number
020 Bus voltage 025 Step . voltage 030-037 Historical
sampling values fault code
021 The nose of 026 Ratio of the
speed actual value
3.4 HERIBE

HARAGHIIRERIRE, HE LB TN
1. GRS KERLRTER T 2. FIARZEAPCLRBILE; 3. #AKEH
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ENE] ARAZE X R
Err-01 AR i KRG, 30 #)5 EHEE R, whHlEahAmeER T
Err-02 L QLR 1B, VS il ds @ T
Err-03 RGRIE W Ha ) 2% FRL YR, A B O\ YR L R R S mAE (KT 176V) o #5
FLYRE R MG, VB 7R R R R IR I 0T A shis il s . 25 R K
BIEWG, BahiEtl A eiEs TIE, 1§ Eismlastmm)
77 o
Err-04 AL I W da ) 2% FRL YR, AN YR R R S (RF264V) o £
Err-05 BT TR FLYR E ey, VB TR FEE R R AR I B R A shis il . 25 R K
BIEWG, Bt A eiEs TIE, 1§ Eismlastmm)
77 o
Err-06 FH Ak KRG, WERMRELERIENH, EOAM). BE
[ i 5 o MG . HAEMMENES., #ALREERRS, SR TE,
TS @A) g
Err-07 EENiisalll KRG HEIE, 30 M EHEEBRFENE SRR T/E. &
[ i i e WU, %A B, 15 T s il 25 R En ) 7y,
Err-08 H LI 5% W4 ) 2 PR, A A FEALFE A NSO TR . A T
., RmARYESGENK L. HEREE R RGIAREIER L
VB, VSl as @ .
Err-09 Hilsh B bR | O RG YR, KA YRR b B Rk R T A B EB
W, KBHEREEE RS, AVIARRIER T/E, 5 yshilds it
EE T
Err-10 HMI B REGRS | R A il AR S il 2e B L R BT . fash. B, HHKE
IEREREGRR. GUVRREIES TAE, 15 HEHdshl gz
J7 o
Err-11 IS ey BN CKFEIPE S E S5 HSREL 2Rz, BHKE IER
55 Wb JGE R RS, AIANBEIE R TAE, 1 S dahlas i@ 7.
Err-12 LRI F R | TE T H S B 2223 IR, AR, 15 B s il gs R @A) gy
0 A .
Err-13 HLALHALL | R RGN, A UG RIS R B sh i ds, HHKE
I IEFEER RS HARIER TAE, 15 E ishl 2y
J7 o
Err-14 DSP & 5
EEPROM (i
Err-15 FEL LR T R
Err-16 SR INSRS
Err-17 ML % 5
EEPROM (i
Err-18 CERiBNE:]
Err-23 HALIEFE B X | W4l as i, A& LRI AT SR B M. ik
R ., RmARYESGENk L. HEREER RGIAREIER L
VB, VSl as @ 7.

3.4 The fault code tablelIf the system error or alarm, please first check the
following items:1. Make sure the machine problem is in good contact; 2.

Confirm that electrical control and the nose match;

factory are accurate.
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Fault code Code meaning The measures

Err-01 Hardware flow Shut down the system power supply, 30 seconds to

Err-02 Software flow connect the power supply, controller, if still doesn’t
work, please replace the controller and notify the
manufacturer

Err-03 The system | Disconnect the controller power supply, check whether
under voltage the input power supply voltage is low (less than 176

v). If the supply voltage is low, after the voltage is
back to normal, please restart the controller. If the
voltage is back to normal after starting controller
still does not work, please replace the controller and
notify the manufacturer

Err-04 | When stop | Disconnect the controller power supply, check whether
overvoltage the input power supply voltage is too high (above 264

Err-05 The runtime | v). If the supply voltage is on the high side, after
overvoltage the voltage is back to normal, please restart the

controller. If the voltage is back to normal after
starting controller still does not work, please
replace the controller and notify the manufacturer.

Err-06 electromagnet Shut down the system power supply, check that the
magnet wire 1is correct, whether there is loose and

Circuit fault broken. If there is change in time. After restart the
system, 1if still cannot work, please replace the
controller and notify the manufacturer.

Err-07 Current Shut down the system power supply, 30 seconds to see
detection if turning on the power supply can work normally. Try
Circuit fault again a few times, if the fault occur frequently,

please replace the controller and notify the
manufacturer.

Err - 08 | Motor blocked Disconnect the controller power supply, check whether
the motor power input plug fall off, looseness,
breakage, whether there is foreign body coil on the
nose. Rule out after restart the system still does not
work, please replace the controller and notify the
manufacturer.

Err-09 |Braking circuit | Shut down the system power supply, check whether joint

fault on white braking resistor power panel loose or fall
off, insert the tight after restart the system. If it
still doesn’t work, please replace the controller and
notify the manufacturer.

Err-10 |HMI Check the connection to the control panel and the
communication controller whether fracture, fall off, loose, it
failures returned to normal after restart the system. If it

still doesn’t work, please replace the controller and
notify the manufacturer.

Err-11 The nose needle | Check whether the nose synchronous signal device and
Signal failure the connection to the controller is loose, it returned

to normal after restart the system. If it still
doesn’ t work, please replace the controller and notify
the manufacturer.

Err-12 | Motor fault | Please try again when the power is 2-3 times, if still
initial Angle | at fault, please replace the controller and notify the
measure manufacturer

Err-13 | Motor HALL | Shut down the system power supply, check that the
fault motor sensor connector 1is loose or fall off, it
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returned to normal after restart the system. If it
still doesn’t work, please replace the controller and
notify the manufacturer.

Err-14 |DSP block read
and write
EEPROM failure
Err-15 |Electrical
overspeed
protection
Err—-16 |Motor reversal
Err-17 |HM block read
and write
EEPROM failure
Err—-18 | Motor overload
Err-23 |Motor locked- |Disconnect the controller power supply, check whether
rotor sector | the motor power input plug fall off, looseness,
errors breakage, whether there is foreign body coil on the
nose. Rule out after restart the system still does not
work, please replace the controller and notify the
manufacturer.

4 E RFERIIREERAE A
4.1 AR %

ARG L o, TR G E Ry RE
AT
{—_6;;571;5E; %~ﬁ:%@?§a%$m,ﬁ@?T;@
! i H] | IR, B0 B lis
l DU, W R R AT AR, N0 F A
AL AT L
) | B 7 Ha T, LB LR AR
, | oo 12yl | FEEEEAE, KR SR
L || Rk, s
; " azwaoool |n=5 wnNswm e g %
[ - - - J HIL “8888” JELRAF NI

Chapter 4 special function instructions

4.1 The needle on an adjustment

Control system after the restore factory,
can according to the need to reset the
needle!First step: the first press the

key@, press the key (A} again, hamely
-22 -
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into monitor mode, the default value is no.
024 monitoring parameters of liquid crystal
screen display the current point of view,
such as 0 ° show that the location of the
needle on the system of the current default
location.

Step 2: turn the handwheel, let the take-up
on the needle position or want to adjust to

2 j the appropriate location, the LCD shows the
T T T adjusted on the needle position, such as
124.
= s = Step 3: long press to appear after the ”-”
3 | 52%359] let go, such as a ”“8888” after successfully

saved.

R T BB R B E, TR
HIRBE. B Seli RO @A, %

T Ak, B AR, BRAH024 25
BB,

s, kel Fles pe 1, srm—pem
GHL KB, R, Wi
e A
YT AR H ko

.L BEBBEEBH

|

PR SR8, RUINLL) FIKR S H ek

4.3 B3R

aammit: ArslPlanewmms, 1o BrmEG

AUTO
TEST ,

SRS AR RN AT SE 3L

s APl e wm gz,

4.2 A key to restore the nose manufacturer parameter values

If you want to restore the nose manufacturer factory
parameters,

first step: first press the buttonzz], then press

| | the key1/\}, namely into monitor mode, the default
value is no. 024 monitoring parameters.

can according to the following steps:
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Step 2: long press E] more than 3 seconds, start a
2 [ 1 recovery head manufacturer parameters, LCD shows

! ' | rung, that recovering parameters, the controller do
L e ‘ not power or pull out plug operation panel.

For eight digital tube display, which indicates that
‘ the nose manufacturer parameters to complete

BBHEEBHE recovery

R

w

4.3 Automatic test: at the same time according to theand ; keys after
twice, LCD display flashing#gs‘,?, points pedal can realize automatic test;

According to and -'keys at the same time, out of automatic test.

-24 -
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1. HHHHES BUTTON CLAMP MECHANISM COMPONENTS
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1. AEHNIME A /Button clamp mechanism components

e |BS P ¥& |DESCRIPTION
1 | Eiapany SIEGRGE 1 PICK-UP DEVICE ASM.
2 40902001 HEH T 1 BUTTON CLAMP LIFTING HOOK
3 402514006 IRET 1 SCREW 15/64-28 1.=9
4 409512001 IRET 2 SCREW 3/16-32 L=13.5
5 140928001 el 2 WASHER 5X10.5X 1
6 300145 L 1 BUTTON CLAMP HOULDER
7 409511002 IRET 1 SCREW 9/64-40 1=3.5
8 4091200100 LT PR LA 1 HINGE SCREW D=5.5 H=3
9 [40912002 e 4 il 1 JAW LEVER HOLDER
10 409520002 G IRET 1 HINGE SCREW D=5.5 H=1.8
11 [409520003 I ARET 1 CLAMP SCREW A
12 40912003 5 1T 1 SNAP FASTENER CLAMP STOP LEVER
13 409516001 UER) 1 NUT
14 40901003 e e 1 BUTTON CLAMP SLIDE
15 409520004 e 1R B4 2 BUTTON CLAMP STOP PIN
16 |40912005 FrE A K 1 BUTTON CLAMP LEVER JAW (LEFT)
17 40912006 A R R AR 1 BUTTON HOLDING SPRING LEFT
18 409520005 G IRET 2 HINGE SCREW D=6.35 H=3.9
19 (409511002 IRET 1 SCREW 9/64-40 1=3.5
20 40927001 e 1 BUTTON CLAMP SPRING
21 40912008 FE S K 1 BUTTON CLAMP LEVER JAW RIGHT
22 40912009 A T R AR 1 BUTTON HOLDING SPRING RIGHT
23 |402514006 IRET 1 SCREW 15/64-28 1.=9
24 409530002 R AT 1 BUTTON CLAMP PRESSUER ADJUSTIN
25 140927002 EIBJEWAL &3 1 PRESSUER ADJUSTING SPRING
26 409516003 UER) 2 NUT M6
27 40927003 FIRfR 4 1 FINGER GUARD
28 30128010 el 2 WASHER
29 140902002 FEluR:| 1 HINGE PIN
30 |H05002 R 2 SNAP PIN
31 [401S16002 UER) 2 NUT M6
32 1409530001 A FE 1 PICK-UP DEVICE STOPPER PIN
33 1402511007 IRET 2 SCREW 11/64-40 1L=3.5
34 413514004 BT 2 SCREW M3
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2. ¥5#4 ARM & MISCELLANEOUS COVERS COMPONENTS
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2« ML7euElf4:/Arm & miscellaneous cover components

e B S 4R & |DESCRIPTION
1 |4091206200 TR 56 41 1F 1 FACE PLATE COMPL
2 406511009 AT 4 SCREW
3 40927004 B = LR 1 TENSION SPRING
4 40902003 Je LR hEAS: 1 NIPPER RELEASING STOP
5 |409511004 24T 1 SCREW
6 40913002 U0 G E 1 THREAD GUIDE NO. 4
7 4091301400 3T LK SRR UL 1 THREAD TENSION NO. 3 ASM.
8 40913015 35 LRk A T 1 TENSION ADJUSTING BASE NO. 3
9 40913016 Lk )15 1 THREAD PRESSER PLATE
10 |40927020 I 1 TENSION SPRING B
11 [409S30017 Rk IR ige 1 THREAD TENSION STUD
12 409516026 K VR R R 2 THREAD TENSION NUT
13 |H05002 GB/T896-19864% &3 1 E-RING 3.2
14 |406S11009 AT 8 SCREW
15 |40912203 T 2 R 1 RUBBER PLUG
16 [301805 TR 1 SIDE COVER RIGHT
17 40937008 GRS 1 SAFETY LABEL
18 [301807 A AR 1 SIDE COVER LEFT
19 [S05024 PR AT 4 SCREW M8 L=30
20 [409S11009 AT 2 SCREW
21 [40930008 LEDXT (TD-5) 1 LED LAMP
22 |P02002 GB/T117-1986446 X 32 2 GUIDE PIN
23 |409S30018 USRI i 1 SET SCREW
24 140912080 7 il AR 1 BED OIL SHELD
25 |41711014 2R e 3 WIRE CLIP
26 14091100100 GIE{IESS 1 BUTTON TRAY ASM
27 1417530025 IZFEMAX6 2 SCREW
28 [41711014 FHZE R 3 WIRE CLIP
29 40228001 9 A ) 1 SPRING WASHER 6.5X14.0X 17
30 [40911007 e 25 1 SIDE COVER LEFT
31 |40912081 JE A 5 B 7 1 LOOPER COVER
32 40912067 ] 5 B 2 SIDE COVER SPRING
33 |409511006 24T 2 SCREW M4 L=6
34 |409S11007 AT 2 SCREW
35 140923013 T 1 OIL DRIP FELT
36 [409520006 AT 1 SHOULDER SCREW D=6 H=2.7
37 [61910003 L ) 4 RIBBON
38 40926002 AR N 2 CAM INDECATING PIN
39 40902019 e ) 5 il 1 SIDE COVER HINGE SHAFT LEFT
40 [417S30009 AT 10 SCREW
41 40911011 HHLER 5 1 SIDE COVER
42 402514006 AT 1 SCREW M6 L=6
43 40122017 EHES 1 RUBBER PLUG
45 |40112008 LA B 2 SAFETY PLATE
46 40911006 & 2 SAFETY PLATE
47 409511008 AT 2 SCREW M4 L=6
48 40928002 ] 1 SPRING WASHER 5.0X110
49 402520032 o BRET 1 HINGE SCREW D=6 H=2.5
50 |40128001 T 4 2 SPRING
51 [40912020 AL LR 1 SAFETY PLATE INSTALLING BASE
52 |401S16004 283 1 NUT SM15/64-28
53  |421S10013 B2ATM5 X 8 2 SCREW
54  |421s30002 KIZET 3 WOOD SCREW
55  [S10009 BZATM6 X 12 1 SCREW
56  [300941 A0 ] 5 1 BUTTON TRAY BASE
57  |S05083 IZATM5 X 30 3 SCREW
58  [40911012 HL% B e 1 MOTOR COVER
59 |40933002 H g2 1 CONTROL BOX
60 40901022 L 1 0IL RESERVOIR
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3. TH#HZ4 LOOPER SHAFT MECHANISM COMPONENTS
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3. PNHhEEMH:/Looper shaft mechanism components

e |Z S e ¥&  DESCRIPTION
I == 4 Bl 2H 1 THRUST COLLAR . ASM
2 |40908002 14 1 THRUST COLLAR D=7.94 W=7
3 |409S11012 BT 1 SCREW 9/64-40 1=6. 1
4 |409811010 BT 1 SCREW
5  |40912021 FEF GTHIE T 2D 1 NEEDLE GUARD
6 [40909001 e\ TR 1 POSTTONGNING FINGER YOKE SLIDE
7 |409517001 BT 2 SCREW M4 L=9
8 40909002 SR JEZARTL) 1 YOKE SLIDE INSERT
9 ]40912022 W (R 1 YOKE SLIDE
10 4090500100 IR IE € ALFF 1 ASSY LOOP POSITIONING FINGER L
11 40903003 Rk 1 LOOP POSITIONNING FINGER CAM RO
12 409520008 A7 24T 1 HINGE SCREW D=6.35 H=2.4
13 401514001 24T 1 SCREW
4 |————- T HR A1 1 THROAT PLATE SET
15 |40901005 R 1 THROAT PLATE ASM.
16 140928004 il 7R i ] 1 BEARING WASHER
17 1409511031 URET 1 SCREW
18 40919003 )] 1 COUNTER KNIFE
19 [409S11011 AT 2 SCREW1/8-44 L=3.0
20 4091900100 7] 1 MOVING KNIFE ASM.
21 409520009 12457 1 HINGE SCREW D=6 H=0.85
22 |————= SR =S 1 ASSY LOOP POSITIONING FINGER C
23 140910001 JE e 1 LOOP POSITIONING FINGER CAM
24 1409514002 12457 2 SCREW 11/64-40 1L=3.5
25 |————= TR A A 1 ASSY CAM AND LOOPER SLEEVE
26 |40902006 U3 1 CAM AND LOOPER SLEEVE
27 409515004 12457 2 SCREW 15/64-28 L=4.0
28 |40910002 JE e 1 LOOP POSITIONGNING FINGER CAM RE
29 409514002 12457 2 SCREW 11/64-40 L=2.8
30 40903004 TR 1 LOOPER SHAFT BUSHING FRONT
31 |401S14001 24T 1 SCREW
32 40902026 T 1 LOOPER SHAFT
3B | EEcERES 1 THRUST COLLAR ASM, D=11. 11, W=1
34 40908001 124 b 1 THRUST COLLAR ASM, D=11.11,W=10
35 409514003 12457 1 SCREW 1/4-40 1=5
36 409514003 12457 1 SCREW 1/4-40 1=5
37 40925002 et 1 LOOPER SHAFT DRIVER GEAR ASM.
38 409514001 12457 2 SCREW 1/4-40 L=6
39 40924001 i T 2 1 THRUST BALL BEARING
40 40903005 THIEE 1 LOOPER SHAFT BUSHING REAR
41 |=———— i 0 WA T A 1 WORM WHEEL ASM.
42 40925011 [yas 1 WORM
43 409514003 12457 2 SCREW 1/4-40 1=7
44 140925001 I B 1 CAM SHAFT ASM.
45 409514003 1257 2 SCREW 1/4-40 L=6
46 40917001 4 Pl 1 LOOPER
47 409511009 1257 3 SCREW M4 L=9
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4, SEEFNTLEERH NIPPER & THREAD TENSION PARTS COMPONENTS
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4. é}’é&*ﬂﬁéﬂ%%ﬂ}ﬁ:/Nipper & tension parts components

Fos (BT S Ry $&  DESCRIPTION
1 [409S11013 25T 1 SCREW M6 L=12
2 |40912024 RNk 1 NEEDLE BAR GUARD
3 |409S20013 G IRET 1 SHOULDER SCREW
4 1409516005 BB} 2 NUT
5  |409S16006 TR RE 1 NUT
6 [4091202500 FERHE 1 NIPPER COMPL
7 |409520011 FALR A 1 LOOPER SHAFT BUSHING REAR
8 40927007 JC LR AT A 1 NIPPER BAR BLOCK SPRING
9 [409S30004 IR 1 NIPPER BAR BLOCK SPRING SCREW
10 |409S20012 BT 1 HINGE SCREW D=4 H=20
11 40927008 SJ& 2 JRE 1 HIPPER SLIDE BLOCK SPRING
12 40909003 Je 24 1 NIPPER BLOCK
13 |409S20013 25T 1 SHOULDER SCREW D=7.94 H=15
14 4091300400 G AT 1 THREAD PULL OFF LEVER ASM.
15 409520014 IRENAT A AL SRAET 1 SHOULDER SCREW D=7.94 H=8
16 4091202700 LA IR BT LA 1 NIPPER BAR ACTUATING LEVER ASM.
17 |40926006 FEH 2 THREAD GUIDE PIN
18 40926007 LR AT I R 1 NIPPER BAR BLOCK SPRING PIN
19 409511014 25T 1 SCREW
21 40912029 AT RSB 1 NIPPER BAR BLOCK
22 40912030 TREAT RN P 1 TENSION LEVER ROCKING PIECE
23 40912031 LT 1 NIPPER BAR
24 [409S11014 25T 1 SCREW
25 |4091300600 25 KA 1 TENSION POST ASM NO. 2
26 409516007 WATIRRE 1 TENSION NUT
27 140912032 K2k 2Bl b 1 ROTATION STOPPER
28 140927009 Je LR AR 1 THREAD TENSION SPRING
29 40912033 FALRAR 1 THREAD TENSION DISK PRESSER
30 40913007 LR AR 2 THREAD TENSION NO. 1
31 |409S30006 B R 1 TENSION POST NO. 2
32 409516008 AN BAT 1 TENSION RELEASE PIN
33 40926008 B RE 1 NUT M6
34 |P03009 A A 1 SPRING PIN 3X16
35 [409S11014 25T 1 SCREW
36 40928004 ] 1 WASHER
37 40912034 AT 1 THREAD TENSTION RELEASING LEVER
38 4091300800 15 R A A LA 1 ASSY HTREAD RENSION NO. 1
39 1409516009 WATIRRE 1 THREAD TENSION NUT
40 [40927010 Je LR AR 1 FIRST THREAD TENSION SPRING
41 40913007 AR 2 THREAD RENSION DISK NO. 1
42 409530007 H—REAT 1 THREAD RENSION POST NO. 2
43 [40913009 FEH 1 THREAD GUIDE
44 40913010 ZHRZER 1 THREAD GUIDE NO. 1
45 409516024 IZRE 1 NUT M4
46 409511013 BT 1 SCREW M5 L=14
47 140912100 AT 1 NIPPER BAR BEARING BLOCK
48 [409S30008 WATIRET 1 ADJUSTING SCREW
49 140928005 g 1 WASHER 5.5X10X0. 8
50  [409S11015 BT 1 SCREW M6 L=12
51  [409S11016 25T 1 SCREW
52 140927011 PASEZ RN 1 THREAD TENSION SPRING
53 409530009 JE LA A R 1 NIPPER BAR SPRING SCREW
57 40913012 PASESE o] 1 THREAD GUIDE
58 40928005 g 1 WASHER 5X10.5X% 1
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5. XHE#H FEED PLATE COMPONENTS
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5. %*ﬂ’ﬁ%ﬂﬁ‘/%ed plate components

g | S B ¥&  [DESCRIPTION
1 |40915001 %R 1 FEED PLATE SMALL BUTTON
2 |409512003 IRET 2 SCREW 3/16-28 L=6
3 40909004 LR 1 LNDICATOR PIN BEARING BLOCK
4 40912036 Yk RHE AR 1 CROSSWISE FEED INDICATOR
5  [40903010 2 X el 7 Jo 1 CROSSWISE FEED INDICATOR PIN
6 409516012 R} 1 NUT V=6
7 [400110 TR AT 1 SLIDE PLATE CONNNECTING LINK
8 [409520015 G IRET 1 HING SCREW D=6.35 H=4.8
9 [409S30010 XUk B2 A4 1 STUD
10 [400111 AT 1 INTERMEDI CONNECTING LINK
11 [40937001 X IE RV LI FE B 1 CROSSWISE FEED GRADVATED PLATE
12 409516013 [N 1 NUT M5
13 |40903012 IR AR T 3 CAM ROLL
14 409511003 WRET 2 SCREW
15 [40912208 T 1 HANDLE AND INDICATOR SPRING
16 [421510005 I2ETM3 X 6 2 SCREW
17 |409S30019 1B RN FE TR TR 3 CAM ROLL SCREW STUD
18 [401S14001 12ET 3 SCREW M6 X 12
19 [40912040 AT 1 SPACER PLATE
20 |40901006 15 RHEAR 1 FEED PLATE
21 [400110 TR AT 1 INTERMEDI CONNECTING LINK
22 |409S20015 o IRET 1 HING SCREW D=6.35 H=4.8
23 409530012 2 X A ARET 1 HING SCREW FOR CROSSWISE FEED
24 140904003 2 %R AT AT 1 CROSSWISE FEED LEVER
25  [R01002 HET 5 RIVET
26 40926010 [astl 1 FEED STUD A
27 140926010 FT44 1 FEED STUD B
28 40926010 [adstl 1 FEED STUD C
32 401846 R R B 1 LENGTHWISE FEED LEVER SLIDE
33 401847 besy SN RRR AW 1 FEED LEVER L
34 [401848 AR TFLAT A 1 FEED LEVER R
38 |40912205 AR 1 A5 1 PLATE BASE
39 |40937010 Z1 FEE A5 i 1 GRADUATE PLATE
41 40912206 UEREER ] 1 HANDLE AND INDICATOR SPRING
42 1403511027 AT 2 SCREW M4 L=6
45 40904004 W FAREAT 1 INDICATOR SPRING CONNECTING LI
46 |409520016 i ARET 2 SHOULDER SCREW D=6. 35 H=9. 7
47 40902022 My A 1 CAM SHAFT
48 140910019 e EPe S e 1 LENGRHWAISE FEED CAM(X)
50  [40903040 LA B 1 CAM SHAFT BUSHING LEFT
51  [40910006 T IE kNN 1 FEED CAM ASM.
52 [40910004 kb (—%) 1 LENGRHWAISE FEED CAM(-)
53 |409520035 W ARET 1 SHOULDER SCREW D=6. 35 H=4.8
54 |409S14005 IRET 2 SCREW 9/32-28 1=13.5
58 |40912087 e 1 WASHER
59  [40903039 e e RS 1 CAM SHAFT BUSHING RIGHT
60  |409S14005 AT 5 SCREW 9/32-28 L=13.5
61  [409S11005 WRET 1 SCREW M5 L=8
63 |40923015 PHEEY 1 FEED SHOULDER SCREW FELT
66 61910003 L ) 3 CABLE BAND
68  [40930007 Tk 1 MAGNET
69  [40930003 ERegi 1 SINGLE WHEEL
70 |40912108 e TR 2 2 1 HALL SWITCH HOLDER
T ERFFR 1 HALL SWITCH
72 |417S30033 2R (FFERE)D MAX8 2 SCREE
73 407517003 T+ YTRIBETM3 X 4 1 SCREE
75 140903043 ENLE 1 POSITONING SLEEVE
76 1409514003 IRET 2 SCREW 1/4-40 L=5
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6. HHEFANMEEY BUTTON CLAMP LIFTER COMPONENT
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6 %ﬂ%ﬁ?%ﬂ‘%mfli/ Button clamp lifter components

e |Z S e #r&  [DESCRIPTION
1 ]40901033 T EALAT 1 LIFTING LEVER
2 [40903016 e 1 BUSHING
3 40902009 AT ATl 1 NDDELE BAR LEVER
4 |40922001 (AR 2 CUSHION
5 |40928014 g 2 WASHER 8.5X18.0X 1.2
6  [40927012 o 1 SPRING
7 |40927013 o 1 SPRING
8 4090201100 AR T2 1 BUTTON CLAMP LIFTING ROD A
9 [40912042 1L AT 1 CONNECTING LINK FRONT
10 40903020 EHE R T TR A 1 L TYPE LIFTING BAR ROLLER
11 ]40928021 g 1 WASHER
12 409516014 12 R): 1 NUT 9/64-40
13 |L01002 24T 1 JOINT STUD
14 [4030500500 V)RR AR 1 FEED ADJUSTING JOINT
15 [N01004 12 R) 2 NUT M5
16 [N01004 12 R): 2 NUT M5
17 409530013 TERRIRET 1 CONNECTING SCREW
18 409516015 12 R): 2 NUT M8 TYPEL
19 40912089 JE VR AT 1 CONNECTING LINK REAR
20 409520036 A7 24T 1 HINGE SCREW D=6.35 H=3.2
21 409520037 A7 24T 1 HINGE SCREW D=7.94 H=4
22 409516013 12 R): 1 NUT 3/16-32
23 401516002 12 R): 1 NUT 15/64-28
24 40912044 DILRATAT 1 THREAD TRIMMING LEVER
24 [409S11021 BT 2 SCREW M5 L=14
25 140912090 VIR EFT 1 THREAD TRIMMING LINK
26 409520023 A7 24T 1 HINGE SCREW D=6.35 H
27 (505023 BT 1 SCREW M6 L=10
28 409520038 A7 24T 1 HINGE SCREW D=6.35 H
29 [401516002 12 R): 1 NUT 3/16-32
30 40912091 HL R AT 1 MAGNET CONNECT POLE
31 (40912092 LTk 2 et 1 MAGNET HOLEDER
32 |417S30306 i LR ETM5X15 4 SCREW M5 L=15
33 [417S30033 e Gy tpE) MAX8 4 SCREW M4 L=8
34 409520039 FL LR AT 1 PIN
35 [413516003 2R 2 NUT M4
36 |40930005 CENTAZR 1 ELECTROMAGNET
37 40912032 g 1 WASHER
38 [401516002 12 R) 1 NUT
39 409520040 A7 24T 1 SHOULDER SCREW D=7.94 H=3.1
40 [401516002 12 R) 1 NUT M5
41 |40901036 VI LRAT T 1 THREAD TRIMMING LEVER BASE
42 4091210000 BT 1 CRANK ROD
43 |40128034 ] 1 WASHER
44 140928022 g 2 WASHER
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7 &R W#E84/Needle driving pulley shaft components
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7« HEERIEER B3 44: /Needle driving pulley shaft components

e |Z0S e #&  [DESCRIPTION
1 40903034 NEETE VAR 1 PULLEY SHAFT BUSHING LEFT
2 [40603020 EEL:] 2 THRUST COLLAR
3 403514004 12457 2 SCREW M6
4 |40925004 MEEE 1 DRIVING GEAR(A) ASM.
5 409514001 12457 2 SCREW 1/4-40 L=6
6 |40902051 NER 1 NEEDLE DRIVING PULLEY SHAFT
7 140903024 NEE P EE S 1 PULLEY SHAFT BUSHING RIGHT
9 401514001 12457 1 SCREW
10 1383300400 HL 4L 1 Rotor components
11 1383300900 HLAL I AL 1 Gratings components
12 (13833003 HLALE T A 1 Stator components
13 1383300700 HLAL B S 4L 1 Motor cover components
14 302443 E2 1 PULLEY
15 [403514004 H24TM6 2 SCREW M6
16 40910021 i 1 BALANCE CAM
17 [409514003 12457 2 SCREW
18 40910020 i Lo %8 1 ECCENTRIC CAM
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8. EFHFIXEIALIA S/ /Needle bar driving mechanism components

e |Z S e #&  [DESCRIPTION
1 |101S11006 25T 1 SCREW 1/8-44 1=4.5
2 [40902027 T 1 NEEDLE ROD
3 [40903026 AN E 1 NEEDLE BAR BUSHING LOWER
4 |40913013 G4 1 NEEDLE BAR BALACE
5  |40909017 TR 1 NEEDLE BAR CLAMP
6 [409S11024 25T 1 SCREW M4 L=12
7 |40903035 EHAF - 1 NEEDLE BAR BUSHING UPPER
8 40909016 T 1 NEEDLE BAR SLIDE BLOCK A
9 |=———- AT A 2 R 1 NEEDLE BAR SLIDE BLOCK B
0 (- AT A 2 R 1 NEEDLE BAR SLIDE BLOCK C
11 41017001 lilkas 1 NEEDLE TQX1 #16
12 |40905007 AL 1 NEEDLE BAR DRIVING LEVER
13 |L02008 WRET 2 SCREW M6 1=14
14 |409S20025 G LIRET 1 SHOULDER SCREW D=9. 53 H=8
15 [40928013 o 1 WASHER
6 |———— BRI 1 CRANK ROD ASM.
17 409511009 RET 2 SCREW 11/64-40 1=8. 5
18 40912046 FAR 1 THRUST HOLDER
19 40905009 HFF 1 CRANK ROD
20 40910009 e 1 ECCENTRIC CAM
21 |40910009 BT 1 SCREW 1/4-40 L=6
22 |409S14001 BT 1 SCREW 1/4-40 1=8.5
23 40923008 Tz 1 OIL WICK
24 140923014 IS 1 OTL RETAINNING FELT
25 |40923008 Wk 0. 01 0IL WICK
26 140923008 Wk 0.1 0IL WICK
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fuv M2/ Accessory parts components

FE | e | 4K g DESCRIPTION
1 10131002 [ DINCN) 1 SCREW DRIVER LARGE
2 10131003 W22 7] (F) 1 SCREW DRIVER MIDDLE
3 10131004 122271 (/) 1 SCREW DRIVER SMALL
4 20131038 AN AN D) 1 OILER
5 40931019 TERL R 1 GAUGE
6 30131010 WANARTF Gmm) |1 INNER WERNCH 3mm
7 30131012 WANARTF (dmm) |1 INNER WERNCH 4mm
8 20131047 WANARTF Gom) | 1 INNER WERNCH S5mm
9 30131006 PF (8mm~10mm) 1 Wrench S8mm~ 10mm
10 40931025 #F (9mm—11mm) 1 Wrench 9mm~11mm
11 40931031 LR g 2y 1 COTTON STAND ASSY 2DTHF
12 40131017 Wk 2 1 MACHINE COVER
13 40931009 M6 X 70 WEET 4 SCREW M6 L=70
4 | g 4 WASHER 6.2X13X 1
15 40912024 ARl 1 NDDELE BAR GUARD
16 N01007 2 B M6 4 NUT M6
409511008 | 44T 2 SCREW
402520032 | FHOTHRET 1 SHOULDER SCREW
s05035 M5 X 25 W24T 3 SCREW
40912020 AR e A 1 THE MOUNTING SEAT
17 40928002 S JE] 2 WASHER
40112008 AR ZHER 1 SAFETY BOARD MOUNTING PLATE
40128029 SR B @8 4 SPRING WASHER
401516003 | 1215 1 NUT
40911006 AR 1 SAFETY BOARD
18 20131051 BT 1 TWEEZERS
9 | -—- i s 1 Pedals
20 40931028 PERE] 1 INSTRUCTION MANUAL & PARTS LIST
21 40931021 HEFE 1 SUPPORT
22 | S AT 1 Pedals connecting rod
23 403S30020 AKRIZ4T 6 Wood screw
24 300841 20 A R 1 Button plate of the base
25 41017004 TQx7 16#HL4F 3 NEEDLE TQX 7#16-12
26 4091100100 | HFN#EELAt: 1 Button plate
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